



CERTIFICATE OF ANALYSIS

Ref. No. :- 292 Date :08/10/08
Product Name :- Acid Chloro Sulphonic AR.
Qty. :- 55x4.25kg=233.75kg
Batch No. :- CSP/09-08/16

Name Of The Party :- M/S Sparchem
Mumbai

CERTIFICATE OF ANALYSIS

TEST	RESULT
Description	:- Colourless liquid (Hazen)
Purity	:- 98.1%
Density AT 25°C :-	1.72
Results	:- Material is complying with above specification

www.sparchem.com